JI54:2) TB-1965C Table of storage stand

tool excellence Instruction

Parts description
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PART
Tray

Spacer
Bolt M8

Nut M8
Sex bolt

Mating screw

Mating clamp
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Flange clamp

Assembly

1.Assemble mating clamp (@ and flange clamp © together, insert sex bolt &

into the end of clamp and fasten the mating screw © by tightening it up.
2.Find the appropriate position on support tube, and use bolt M8 ) and

nut M8 (@ to fasten.
3.Place spacer 2 into the clamp set.

Note: place spacer (2) only for tube diameter of 38mm. It is unnecessary to

place spacer on tube diameter of 44.5mm.

4.Combine the clamp (D@ with the tray and complete the assembly. (see picture 1)

This item suits for most of Super B storage stands and work stand.

(Picture 1)
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